
 

PART SHEET NUMBER   REVISION NUMBER   DATE CODE RANGE               DOCUMENT DATE

TECHNICAL REPAIR PART SHEET

WWW.TKSIMPLEX.COM

TD054 B N/A 04/13

G1 Series
G1 Series Torque Pump

Shroud Assemblies
 - pg. 12-13

Manifold Sub-Assembly
pg. 11

Pump Sub-Assemblies
and Sub-Components
pg. 5-10

Common Components
used in all
G1 Series pumps - pg. 3-4

This illustration is for reference purposes only. The

HAWE

BEWARE OF PRESSURE TRAP IN HYDRAULIC LINES. 
BEFORE DISCONNECTING HOSES OR CHANGING TOOLS 
USE THE FOLLOWING PROCEDURE TO UNLOAD PUMP 
PRESSURE.

1.  SHUT OFF THE PUMP.
2.  LOCATE THE RELIEF VALVE 
ADJUSTING KNOB AND TURN 
COUNTER-CLOCKWISE TO RELEASE 
ANY REMAINING
 PRESSURE IN 
3.  DISCONNE                      
COUPLINGS.

!

P/N 45804

WARNING

SIMPLEX

,37 Kw
1/2  hp

Se
rie

sG
46692

1



G1 Torque Wrench
Power Pump

How to Identify Parts
for Your Model

MODEL NUMBER & DATE CODE LOCATION

For example, the date code and serial number
J = OCTOBER
07 = YEAR 2007
42 = WEEK NUMBER IN YEAR

J 07 42

A B C D E F G H I J K L
1 2 3 4 5 6 7 8 9 10 11 12

DATE CODE COVER PLATE
STAMPING LOCATION

MODEL DECAL
PLACEMENT

PUMP CLASS PUMP TYPE OPTION 1

G 1 1 7 1 T
MODEL PERFORMANCE 

SERIES
POWER 
CONSUMPTION

VALVE 
FUNCTION

RESERVOIR 
SIZE

OPTIONS

G = GEN 11 
PUMP

1 = 1/2 HP PUMP 1 = 115 VAC
2 = 230 VAC

7 = TORQUE 
WRENCH

1 = 1 GAL. 
METAL

T = TORQUE 
WRENCH

HAWE

BEWARE OF PRESSURE TRAP IN HYDRAULIC LINES. 
BEFORE DISCONNECTING HOSES OR CHANGING TOOLS 
USE THE FOLLOWING PROCEDURE TO UNLOAD PUMP 
PRESSURE.

1.  SHUT OFF THE PUMP.
2.  LOCATE THE RELIEF VALVE 
ADJUSTING KNOB AND TURN 
COUNTER-CLOCKWISE TO RELEASE 
ANY REMAINING
 PRESSURE IN 
3.  DISCONNE                      
COUPLINGS.

!

P/N 45804

WARNING

SIMPLEX

,37 Kw
1/2  hp

Se
rie

sG
46692

1

2



G1 Torque Wrench
Power Pump

How to Identify Parts
for Your Model

NOTE: This illustration is for reference
only. The appearance of your unit
may di�er from the unit shown.

HAWE

A
PP

LY
 V

O
LT

AG
E 

TO
 1

 &
 4

11
5V

 JU
M

PE
R 

1-
2 

&
 3

-4

2
1

23
0V

 JU
M

PE
R 

2-
3

10
8

9
6

7
5

3
4

T9
A

S5
D

22
-1

2

TE
M

PL
ET

O
N

, K
EN

LY
&

 C
O

. I
N

C.

EL
EC

4 
&

 E
LE

C5
 C

O
N

N
EC

T 
J T

O
 4

T9
A

S5
D

22
-1

2

24
0V

AC
N

.C
. 1

0A

-1
2 

VD
C

N
.O

. 2
0A

EL
EC

1 
CO

N
N

EC
T 

J T
O

 5

J1J

24
0V

AC
N

.C
. 1

0A
N

.O
. 2

0A

BR
U

M
FI

EL
D

PO
TT

ER
 &

+1
2 

VD
C

J2
BO

TT
O

M
 V

IE
W

M
EX

IC
O

K1

M
EX

IC
O

BO
TT

O
M

 V
IE

W

PO
TT

ER
 &

BR
U

M
FI

EL
D

K2

44444PCB REV-

BEWARE OF PRESSURE TRAP IN HYDRAULIC LINES. 
BEFORE DISCONNECTING HOSES OR CHANGING TOOLS 
USE THE FOLLOWING PROCEDURE TO UNLOAD PUMP 
PRESSURE.

1.  SHUT OFF THE PUMP.
2.  LOCATE THE RELIEF VALVE 
ADJUSTING KNOB AND TURN 
COUNTER-CLOCKWISE TO RELEASE 
ANY REMAINING
 PRESSURE IN 
3.  DISCONNE                      
COUPLINGS.

!

P/N 45804

WARNING

53

DETAIL OF GAUGE PLUMBING

54

30° REF.

TORQUE TO 
75 IN*LBS

57

55
TORQUE TO 
120 IN*LBS

TORQUE TO 
120 IN*LBS

TORQUE TO 
120 IN*LBS

1

2

12

10

13

4

3

11

24

14

16

15

SIMPLEX

9

8

BEFORE OPERATING PUMP:
1.  Be sure the electrical connection is grounded.
2.  Check that your power supply agrees with the motor nameplate.
3.  Use only equipment rated for 10,000 PSI / 700 BAR.
4.  Make sure all connections are tight, secure and kink-free.
5.  Check the reservoir oil level.  Fill to one inch of the top, if necessary.
6.  Never operate the pump without tool movement for more than 1 minute without shifting the control
     valve to neutral.  Leaving the tool in the advance or retract position without tool movement may 
     overheat the oil.  Do not exceed oil operating temperatures of 140° F or 60° C.

AFTER COMPLETING THE JOB:
1.  Before disconnecting your equipment, first be sure the tool is unloaded, then unplug the power cord 
     and shift the hydraulic controls several times to release system pressure.
2.  Store the pump in a clean, dry place.

PERIODIC MAINTENANCE:
1.  Change the hydraulic oil and clean the oil screen, breather and magnet (located in the reservoir) twice a 
     year.  Refer to the operating instructions for details.  When used in extremely dusty areas or oil has been 
     overheated, change the oil more frequently.                                                                                  
                                                                                                                                                                                          

              68068

ELECTRIC PUMP INSTRUCTIONS FOR SAFE OPERATION

REVIEW ALL OPERATING 
INSTRUCTIONS

SKIN PUNCTURE/
HYDRAULIC LINE

10,000 PSI/
700 BAR

,37 Kw
1/2  hp

Se
rie

sG
46692

1 27

TORQUE TO 
50 IN*LBS77

73

TORQUE TO 
50 IN*LBS

TORQUE TO 
250 IN*LBS

25

35

75 78
TORQUE TO 
50 IN*LBS

70

71

74
TORQUE TO 
50 IN*LBS

6

52
TORQUE TO 
20 IN*LBS

8

UNLOADING VALVE

RELIEF VALVE

9

7

47

23
43

56

TORQUE TO 
50 IN*LBS 9

19

5

TORQUE TO 
50 IN*LBS

3



Common components
            used in pumps  

G1 Torque Wrench
Power Pump

ITEM # DESCRIPTION 115 V. 230 V. QTY.
002 PUMP ASSEMBLY G1 1.00
003 RESERVOIR 1 GALLON BLACK 46109P 46109P 1.00
004 RESERVOIR GASKET 1 GALLON 46476 46476 1.00
005 BREATHER VENT 69264 69264 1.00
006 PIPE PLUG 1/2" FLUSH W/ COATING 46697 46697 1.00
007 HEX PIPE PLUG 1/4" W/ COATING 46512 46512 1.00
008 HHCS 1/4-20 X .75  PLT 65891 65891 9.00
009 SEALING WASHER 65892 65892 10.00
010 RESERVOIR DECAL G1 46692 46692 2.00
011 LABEL SAFE USE ELEC 68068 68068 1.00
012 BLANK DECAL 3 X 4 87305 87305 1.00
013 VALVE TORQUE WRENCH MANIFOLD ASSEMBLY 1.00
014 VALVE GASKET 69242 69242 1.00
015 SHCS 3/8-16 X 2 1/4 93598 93598 3.00
016 ADAPTER ASSY. 68963SS      68963SS      1.00
019 DIRECTIONAL CONTROL VALVE 45424 45429 1.00
023 WARNING LABEL PRESSURE TRAP 45804 45804 1.00
024 MAGNET 66021 66021 1.00
25 SHROUD ASSEMBLY 115 / 230 V 1.00

027 DECAL OVERLAY 46539 46539 1.00
035 SIMPLEX LOGO 88186 88186 2.00
043 SHCS 1/4-20 X 3/4 LG 93582 93582 1.00
047 PIPE PLUG 1/4" FLUSH 82552 82552 1.00
052 SIGHT GAUGE 46009 46009 1.00
053 700 BAR PRS. GAGE G7 G7 1.00
054 PIPE 1/4" FEMALE ELBOW JIC MALE 45639 45639 1.00
055 PIPE NIPPLE 1/8 NPT 68917 68917 1.00
056 PIPE COUPLING 1/8 68918 68918 1.00
057 INT.RELIEF ASM HF 68999SS      68999SS      1.00
070 MOTOR GASKET POW'R BUDDY 45532 45532 1.00
071 GASKET POW'R BUDDY PUMP 45902 45902 1.00
073 COVER PLATE POW'R BUDDY TORQUE WRENCH 46250 46250 1.00
074 SHCS #10-24 X 0.50 LG 85009 85009 3.00
075 HEX JAM NUT #10-32 89958 89958 2.00
077 FHCS 10-24 X 0.50LG 43557 43557 1.00
078 LOCKWASHER EXTERNAL TOOTH #10 Y0010765 Y0010765 2.00

SEE PAGE 5

SEE PAGE 11

SEE PAGE 12-13

4
4



 
     Pump Assembly  G1 Torque Wrench

Power Pump

(46693SS) PUMP ASM.

ITEM # DESCRIPTION PART # QTY.
001 POW'R BUD PUMP ASM SEE PAGE 6-7 1.00
002 POW'R BUD VLV BODY ASM. SEE PAGE 9-10 1.00
003 SHCS 5/16-24 X 1" LG 84188 4.00
004 POW'R BUD TUBE 43542 1.00

5
5



 
     Pump Sub Assembly  G1 Torque Wrench

Power Pump

(43544SS) PUMP SUB ASM.

2

1

20

19

22

21

23

24

24

23

10

18
17

16

15

14

13

12

11

3

4
7

5

8

5

6

9 27

28

19

19

25

26

18

29

3027 31

3172 03

279 279

32

32

TORQUE ALL 1/4-28 BOLTS TO 25 IN*LBS.

33

35

SET SCREW SHOULD BE ASSEMBLED 
1.5 TO 2 TURNS BELOW SURFACE

TORQUE TO
175 IN*LBS.

6
6



 
     Pump Sub Assembly  G1 Torque Wrench

Power Pump

(43544SS) PUMP SUB ASM.

ITEM # DESCRIPTION PART # QTY.
001 POW'R BUD C PUMP MAC 43270 1.00
002 POW'R BUDDY PISTON BLOCK ASSEMBLY SEE PAGE 8 1.00
003 SHCS 5/16-24 X 1.75 69392 4.00
004 MALE ELBOW 1/8 PIPE 69354 1.00
005 O-RING 5/16X7/16 5602011 2.00
006 SET SCREW 5/16-24 X 5/32 HOLLOW 43280 1.00
007 POW'R BUDDY RESTRICTOR SPRING 43281 1.00
008 BALL 1/4" 92549 1.00
009 SHCS 1/4-28 X 1.25LG 40118 3.00
010 REDUCING GEAR 43520 1.00
011 POW'R BUDDY PUMP SHAFT 43278 1.00
012 ROLL BRG 3/4ID X 5/8 43346 1.00
013 POW'R BUD ECC RING 43353 1.00
014 ROLL BRG 1 1/8 X 3/4 43347 1.00
015 BEARING ROLLER 1/2x11/16x1/2 WIDE 68891 1.00
016 O RING 1/4X3/8 5602010 1.00
017 GEAR-SET G1 PUMP DS1245228 1.00
018 BALL 1/8" 90906 2.00
019 ROLL BEAR 1/2IDX1/2 43345 3.00
020 POW'R BUD BOTTOM PLATE 45536 1.00
021 POW'R BUDDY WEAR PLATE 43279 1.00
022 POW'R BUDDY ECCENCTRIC RING 43275 1.00
023 THRUST WASHER 3/4"ID 43349 4.00
024 THRUST BRG 3/4" ID 43348 2.00
025 POW'R BUDDY IDLER SHAFT 43276 1.00
026 RING-RETAINING 68892 1.00
027 WASHER 1/4" SS 88429 5.00
028 POW'R BUDDY SCREEN 43548 1.00
029 O-RING 3/16X5/16 5602008 1.00
030 TUBE-GUIDE .11 68894 2.00
031 SHCS 1/4-28 X 1 1/2 89148 2.00
032 SET SCREW #10-24 X 1/4 CUP 44596 2.00
033 BALL 3/16" 90548 1.00
035 O-RING 3/8X1/2 5602012 1.00

7
7



 
       Sub Component
              Assemblies  

G1 Torque Wrench
Power Pump

(43687SS) UNLOADING PISTON ASM.

ITEM # DESCRIPTION PART # QTY.
000 LOCTITE #RC/609 41828 0.01
001 UNLOAD PISTON 68209 1.00
002 O RING 1/4X3/8 5602010 1.00
003 BACKUP WASHER 68145 1.00
004 DOWEL PIN 1/8 DIA X 3/4 43686 1.00

(43547SS) PISTON BLOCK ASM.

ITEM # DESCRIPTION PART # QTY.
001 POW'R BUDDY PISTON BLOCK 43273 1.00
002 BALL 1/8" 90906 2.00
003 SPRING 66042 1.00
004 BALL STOP 68810 1.00
005 BALL RETAINER 66043 1.00
006 INTAKE SEAT 66046 1.00
007 GASKET 29/64 X 5/8 86269 1.00
008 PLUG PISTON BLOCK 68825 1.00
009 GASKET 25/64X19/32 85726 1.00
010 ADAPTER-.290 PISTON 68820 1.00
011 SPRING, PISTON 68340 1.00
012 PISTON-.290 DIA 68819 1.00
015 PIPE PLUG 1/8" FLUSH W/ COATING 46508 1.00

1

11

12

7

10

8

9

6

5

2

4

3

2

TORQUE TO 25 IN*LBS.

TORQUE TO 150 IN*LBS.

TORQUE TO 400 IN*LBS.

TORQUE TO 200 IN*LBS.

15 TORQUE TO 150 IN*LBS.

8
8



 
     Pump Sub Assembly  G1 Torque Wrench

Power Pump

(43570SS) VALVE BODY ASM.

9
9



 
     Pump Sub Assembly  G1 Torque Wrench

Power Pump

(43570SS) VALVE BODY ASM.

ITEM # DESCRIPTION PART # QTY.
001 PB VALVE BODY SECT. 43269 1.00
002 BALL 5/16" 91701 1.00
003 POW'R BUDDY JUNCTION SPRING 43282 1.00
004 GASKET 25/64X19/32 85726 1.00
005 SCREW, BALL STOP 68226 1.00
006 MALE ELBOW 1/8 PIPE 69354 1.00
007 UNLOADING PISTON ASM SEE PAGE 8 1.00
008 BALL 1/4" 92549 1.00
009 POW'R BUDDY SPRING CAP 43277 1.00
010 SPRING UNLOADING VLV 68981 1.00
011 O-RING 3/8X1/2 5602012 2.00
012 POW'R BUDDY ADJUSTING SCREW 43274 2.00
013 1/16 SOC PIPE PLUG 97641 2.00
022 O-RING 3/16X5/16 5602008 1.00
023 BACKUP WASHER 56080087 1.00
024 POW'R BUD DUMP PLUG 43283 1.00
025 1/4 SOC PIPE PLUG 93950 1.00
027 SEAT - EXT RELIEF 68004 1.00
028 CONE - EXT RELIEF 68003 1.00
029 SPRING - RELIEF VALVE 66085 1.00
030 ROLL PIN 1/8 X 15/16 81332 1.00
031 PLUG SAE #4 68258 1.00

10



Common components
            used in pumps  

G1 Torque Wrench
Power Pump

(45421SS) MANIFOLD ASM.

ITEM # DESCRIPTION PART # QTY.
001 TORQUE WRENCH MANIFOLD 45422 1.00
002 PIPE PLUG FLUSH 1/16 W/ COATING 40049 5.00
003 CARTRIDGE RELIEF VALVE 45423 1.00
004 PIPE PLUG 1/4" FLUSH 82552 1.00
005 PIPE 1/4" MALE ELBOW JIC FEMALE SWIVEL 45638 1.00
006 1/4" SELF-LOCKING COUPLER 45765 1.00
007 1/4" NIPPLE CT210 1.00
008 1/4 IN NIPPLE 4100067 1.00
009 PIPE PLUG 1/8" FLUSH W/ COATING 46508 1.00

TORQUE TO
28-34 FT-LBS

TORQUE TO
28-34 FT-LBS

TORQUE TO
28-34 FT-LBS

TORQUE TO
28-34 FT-LBS

TORQUE TO
10-12 FT-LBS TORQUE TO

18-22 FT-LBS

TORQUE TO
6-8 FT-LBS

TORQUE TO
6-8 FT-LBS

TORQUE TO
6-8 FT-LBS

TORQUE TO
6-8 FT-LBS

11



G1 Torque Wrench
Power Pump

Shroud Assembly

ITEM # DESCRIPTION PART # QTY
1 POW""R BUD MOTOR 115V 43516 1
2 POWR BUDDY SHROUD 44790 1
3 POW""R BUD BRACKET 43546 1
4 CIRCUIT BOARD ASM 12 VDC 44444 1
5 PUSH NUT BOLT RET#10 44911 2
6 ACORN NUT 10-32 PLTD 43558 2
7 PLUG  AND  CORD 16-3 IEC 43562 1
8  PENDANT 69365SS      1

10 SPADE, TERMINAL 65887 1
11 SCREW, FILL HD MACH 1

POWER CORD IEC
FITTING CORD L-TIGHT
LOCK NUT 1/2 INCH15

14
13

68375
43561
98250

85510 3
3

E.M.

1 2

115V 230V

115V JUMPER 1-2 & 3-4
230V JUMPER 2-3
APPLY VOLTAGE TO 1 & 4

WHITE

RED

GREEN

GRN/YLW

BLUE

BROWN

PENDANT

N.O. 20A N.O. 20A

7

ELEC1 CONNECT J1 TO 5
ELEC4 & ELEC5 CONNECT J1 TO 4

53 4

115V

6

-12 VDC

N.C. 10A
240VAC

018 9

N.C. 10A
240VAC

TEMPLETON, KENLY
& CO. INC.J1

MEXICO
BOTTOM VIEW+12 VDC

J2

T9AS5D22-12

POTTER &
BRUMFIELD

K1

BOTTOM VIEW

BRUMFIELD
T9AS5D22-12

POTTER &

MEXICO

K2

44444PCB REV-

1

2

GND
VALVE

BLUE

BROWN

GREEN/YELLOW

BLACK

1110

4

1

6 5

2

3

TORQUE TO 
20 IN*LBS

1514

13

2 FEET

8

7

1514

1514

~ -

~ +

A
PP

LY
 V

O
LT

AG
E 

TO
 1

 &
 4

11
5V

 JU
M

PE
R 

1-
2 

&
 3

-4

2
1

23
0V

 JU
M

PE
R 

2-
3

10
8

9
6

7
5

3
4

T9
A

S5
D

22
-1

2

TE
M

PL
ET

O
N

, K
EN

LY
&

 C
O

. I
N

C.

EL
EC

4 
&

 E
LE

C5
 C

O
N

N
EC

T 
J T

O
 4

T9
A

S5
D

22
-1

2

24
0V

AC
N

.C
. 1

0A

-1
2 

VD
C

N
.O

. 2
0A

EL
EC

1 
CO

N
N

EC
T 

J T
O

 5

J1J

24
0V

AC
N

.C
. 1

0A
N

.O
. 2

0A

BR
U

M
FI

EL
D

PO
TT

ER
 &

+1
2 

VD
C

J2
BO

TT
O

M
 V

IE
W

M
EX

IC
O

K1

M
EX

IC
O

BO
TT

O
M

 V
IE

W

PO
TT

ER
 &

BR
U

M
FI

EL
D

K2

44444PCB REV-

DS1227900SS (115V. ASSEMBLY)

12



G1 Torque Wrench
Power Pump

Shroud Assembly

DS1228900SS (230V. ASSEMBLY)

1110

4

12

E.M.

1 2

115V 230V

115V JUMPER 1-2 & 3-4
230V JUMPER 2-3
APPLY VOLTAGE TO 1 & 4

WHITE

RED

GREEN

GRN/YLW

BLUE

BROWN

PENDANT

N.O. 20A N.O. 20A

7

ELEC1 CONNECT J1 TO 5
ELEC4 & ELEC5 CONNECT J1 TO 4

53 4

115V

6

-12 VDC

N.C. 10A
240VAC

018 9

N.C. 10A
240VAC

TEMPLETON, KENLY
& CO. INC.J1

MEXICO
BOTTOM VIEW+12 VDC

J2

T9AS5D22-12

POTTER &
BRUMFIELD

K1

BOTTOM VIEW

BRUMFIELD
T9AS5D22-12

POTTER &

MEXICO

K2

44444PCB REV-

1

2

GND
VALVE

BLUE

BROWN

GREEN/YELLOW

BLACK

MOVE JUMPER
TO 2-3

16

17

4"

1

6
5

2

3

TORQUE TO 
20 IN*LBS

1514

13

2 FEET

8

7

1514

1514

~ -

~ +

A
PP

LY
 V

O
LT

AG
E 

TO
 1

 &
 4

11
5V

 JU
M

PE
R 

1-
2 

&
 3

-4

2
1

23
0V

 JU
M

PE
R 

2-
3

10
8

9
6

7
5

3
4

T9
A

S5
D

22
-1

2

TE
M

PL
ET

O
N

, K
EN

LY
&

 C
O

. I
N

C.

EL
EC

4 
&

 E
LE

C5
 C

O
N

N
EC

T 
J T

O
 4

T9
A

S5
D

22
-1

2

24
0V

AC
N

.C
. 1

0A

-1
2 

VD
C

N
.O

. 2
0A

EL
EC

1 
CO

N
N

EC
T 

J T
O

 5

J1J

24
0V

AC
N

.C
. 1

0A
N

.O
. 2

0A

BR
U

M
FI

EL
D

PO
TT

ER
 &

+1
2 

VD
C

J2
BO

TT
O

M
 V

IE
W

M
EX

IC
O

K1

M
EX

IC
O

BO
TT

O
M

 V
IE

W

PO
TT

ER
 &

BR
U

M
FI

EL
D

K2

44444PCB REV-

ITEM # DESCRIPTION PART # QTY
1 POW""R BUD MOTOR 115V 44542      1
2 POWR BUDDY SHROUD 44790 1
3 POW""R BUD BRACKET 43546 1
4 CIRCUIT BOARD ASM 12 VDC 44444 1
5 PUSH NUT BOLT RET#10 44911 2
6 ACORN NUT 10-32 PLTD 43558 2
7 CORD AWG16                          68468R    
8  PENDANT 69365SS     1

10 SPADE, TERMINAL 65887 1
11 SCREW, FILL HD MACH 1

POWER CORD IEC
FITTING CORD L-TIGHT
LOCK NUT 1/2 INCH15

14
13

68375
43561

98250

85510 3
3

BUTT CONNECTOR16 85510 1

13

PLUG 20 AMP 250V12 87903     1


	cover
	model matrix
	common components g1
	common components g1.PARTS
	PUMP ASM
	PUMP ASM 43544
	PUMP ASM 43544 PARTS
	SUB COMPNTS
	VLV BODY ASM 43570
	VLV BODY ASM 43570 PARTS
	manifold
	DS1227900.115V
	DS1228900.230v



